CN-600T %51 ffluts-f

CN-600TH Fl# F WL 5 Lk o 48 201, R AT LA SEEIL 4% 2056k R oAl b A (5 5
SERHERF R ZINL, FEEIN R IR B, L I B RAER]h &&FEEE.
PEEA. TE. B3 K. 8. EHa 2SR %1%



H X

Index

W £ 2 B eeccccccccectcctecctccsccccscccccnenes]

INSTALIATION LR B N B B BB BN B BN BB N N BB BB NN E RN BN R BB N N NN 2

ff FJ i B eccccccccccccceccccceccsncecccscecs 34

OPER_ATING INSTRUCTIONS cecceessccssseseBseeRReDn '3———4

LR RRITHEIR soovssoosee QEBREEEssccosbacesss 4-F

SEWING PROBLEMS R N R R N R ] 4-——5

HLER (22 IE GE L eeeecccececccsccscsssescsscsscss 57

SETTING OF I‘-HINE S E0 S0P SENERRRRRRRRORRRRRRRRE 5——7

M 2K HERR eoeeoeccccceccccccccssccccccscnce

MACHINE PROBLEM...................I............8

T B Ff cecccceccccccccccccsscccccscssccs 9-3(0

DRAWINGS S0 00 0000000000000 00000R000RRO00RSS 9—30



— WERE

aa
Cottoa stand

&R
BRENsILT

- i
Drawer i L . Starkes
o | N

LR ] A .

Motet / %:.-f
R L ]
::::Mll. Sew Pedal

_——] /——/ g

Al 1

VERED: S ERET RIS TER .

ZEE (1)

1 R ELEE TR AR R e R (B ER)

2 MRAE R LA, ST TF M TR A AR R RS AL

3B EE. ROk, ESARIEBIM14E

A TR R LSRR AT R AL

SOBYLES BTG KR REAT NG IR R & & TH S P8 E

6 AT TSR MR ET HAE TG Hombn K- PR R)5; HREEE;
T LB B AR LA A LR |

8 “S” HEIE R AT S R E BSOS BEOK s (BN OR 2 BRI, e RL B N
B IRE ;

1.9 WA R ek 71, FRAE R &A, BEE TN, EWiEER Snm;

P b = e e e e e



INSTALLATION
IMPORTANT: THE MACHINE MUST BE FILLED WITH OIL BEFORE OPERATION
Refer to the drawing opposite.
1.1 Check that the machine and accessories supplied are complete(see list overleaf).
1.2 If using a new stand,drill these according to the template provided with this handbook.
1.3 Attach the motor,starter,and pedals to the stand.
1.4 Choose a motor pulley to achieve the desired machine speed.
1.5 Place the machine in position and screw both thumb screws throught from umderneath
the table top.
1.6 Remove the machine lid by umscrewing all four cap head screws throught from
umderneath the table top.
1.7 Attach the cotton stand to the stand at the rear of the machine.
1.8 Connect the cup opening lever to the pedal using the chain and “S” hooks,Ensure that the
cups
are able to touch when the pedal is released.
1.9 Fit either an endless belt or the belt supplied so that the belt can be moved 3 cm under
gentle hand pressure at the middle of its span

HEKES, BeEHSEREE

1L1is¥%PLes, FFEREEmRE D, 2EAMEBERIRN, WRER, BSHELT.
1.2 HLES I ek 21 3000 4%/ 7, {H23ATHEE 7Y 2600 4% /57 .

e WIANLE iR, WM et dE 2R 2R FHRCE 2 &R BT [ 5E .
(LK 2)

OVER TENSIONING WILL DAMAGE THE MACHINE

1.1 Run the machine and check that cil is being pumped up to the oil sight dome.If it is

not,please read Section.5.

1.2 he speed of these machines can be 3000 R.P.M.Although we recommend 2600 R.P.M.
Note: If the machine is not an auto-oil type,Please fix the return pipe at the bottom of the

base at first,Than mount the machine at the table.(see fig 2)

& 2 83 EEE %



BB A LA

2.1 e At R
2.2 B 2k

459R M 181, HHisE

16 X231 H T & LT 4E5 8

LELLHERE O R B AATR A AT S
WHESH

OPERATING INSTRUCTIONS

2.1 Initial Checks
Check for any transit damage.
2.2 Needles and Thread
459R for mink,fox,etc.
16X 231 for synthetic materials
The thread recommended is either glazed cotton or terylene,although other stpes
can be used.
Recommendations:
23 52k
Fo Mt £RET 1-1 S —FLEE, SRPFEMNG LT, @XFLiTLLIR 1-2 12
—FL, PFLRIR 1-3 FE], FEFEAEET 2RI 1-2 B8 AL, i it 2R e
1-4, 244 1-5 LR AR LRIRE] 16 A, M F AL BAE AT,
WG FANT LM 1-7 /LG MHLE T A 5 EfLEPET . Cnf& 3)
2.3Threading the Machine
See Fig.1, take thread through thread guide stud No.1-1 of first hole, then through
thread tension guide no.1-2 of second hole, forward and over between the thread
guide no.1-4, then go through clasp No.1-5, make the thread in and between the
screw No. 1-6, down and through the groove untill the right side of needle bar,
then forward through the hole of thread tension guide No. 1-7. Finally, from the
underside, pass the thread up through the needle eye. (Seeing Fig 3)

2.4 GEEIN E IS
ZELVARA, W B i kIR BE (1-8);
LBV, WIS B e Je 22 6 (1-8).
2.4Thread Tension



To decrease thread tension, turn the tension nut counter clockwise (1-8) ;
To increase thread tension, turn the tension nut clockwise (1-8) .
3.1 49
LWEEME, DHORMZERETIES T/, iR Iom, W] Ge e 2 g M
i, BUEH TAE SRM, UREE— MlKFL.
RS R A S e — R, FRIE, RIS RS EREE, RS AR &,
TETE AR B E M A AL 8 5 R bl as B 2 e A B, BB ETnids, A 250 Jt
B
UUEVIRE gERE A oK 787N P VA ok
3.1 Maintenance
Aleays check that the pump is pumping oil into the sigyht dome.If it is not,the most likely
causes are either a blocked filter,or insufficient oil-check the oil level gauge.
The oil should be completely changed at YEARLY INTERVALS.To do this,remove the
machine from the base,tip the dirty oil away,and clean the tray and the filter on the
pump.Replace the machine on its base.Remove the machine lid and fill with 250ml oil. If
the needle or looper are bent,change them immediately.

3. &Y

i ULE i 1
Wikt
G T

ik R A A AU TR

o R

e AR 5 S B A

BEILE &K,
LR ENNLAS, SR LN RE R A R
et L e R

SR WEHE BREBIPLEL

Fa B IE R AR s

T BRIE R ISR B I S I

2o A

OB U R
Byt R Y 1] B SEHIRIR
SRMRT R IR ARIE R MRS 1 o7 24 1 e B0 1T 08T,  BUIRINGK 77

Far A 1 (R B A (R 204 s

BEELHPIEE, WAGE, RSB S

LA R, FE A ALEHE B RER IS = AL

o A 4 15 BE AR IR B P AL

SR P2, RS EELEA R ks




3.SEWING PROBLEMS

PROBLEM SUGGESTED CHECK SEQUENCE

Change needle Try less tension.

Use stronger Cotton.

Breaking cotton Check thread path for smoothness.

Shorten spring in needle Plunger.

Check looper is not bent or damaged

Check needle is straight.

Carefully turn machine over and watch.

Needle for hitting needle plate or cups.

Breaking needles CHEoK i TEEt
Check looper is not hitting needle.
Check feed timing.
Utievesi stiteli leniath Clean excess oi% off feedwheel and feed gripe.
Replace feed grips.
Excessive looper play Replace cam bell.
Front piece of material is Adjust arm temsion by turning adjusting clockwise
not fed correctly to increase tension.
Check there is sufficient cotton temsion.
Check looper clearances and timing of machine.
Check that a “loop”is being made;if not try a smaller
Mis stitching T

Check needle 1s passing through triangle. Try lesss
. depth of seam.

Check cotton is easily pulled through eye of needle.

Continuous filament thread can cause misstitching.

ANLERH ZARSE [
13X 40 R o I fer e £ S R ML A4S

&5 R 2 Bl ek A, WARMATER AR, BT ERAEEE.

Zi#‘i@ G A S RS g . C ﬁiv.ELHL%‘%.ﬁ I CAREHEE RS E T

F” B R R K

a2 Bt R ESERRER. GHK 4

AR, WErs a2 shsAF, FieE:
4. SETTING OF MACHINE
This section allows the setting and timing of the machine to be checked and IF
NECESSARY describes how to adjust the machine.
IMPORTANT: CHECK BEFORE ADJUSTING ANYTHING;IF ADJUSTMENT

IS REQUIRED ONLY ADJUST BY A SMALL AMOUNT.




4.1, Fit a needle of the size you are going to sew with.The machine will have been set in the
factory with the recommended needle size as in Table 2.2.Set the machine to the
largest stitch.

4.2. Check Needle bar is Square to Back Cup (Seeing Fig 4)

If this is not then slacken the carriage,twist the needle bar,and retighten the carriage.

4.3 f BN &FAT TR, R TEHaE LK 5)

4.3 Check Needle is Parallel and Central to Needle plate (Seeing Fig5)

W)

& 4 A 5

WERAE HAFAT TER EAEI DA, BAEISRE,  ETHAMT, HmarEk
THIRET R R IR AT (e R A B, P85, MEHINEE KIE, LT IEdItES
FHRAETAT . FR R RRE R R R AERAT .

If the needle is not parallel and central to the needle pate slacken the arm by turning the
machine upside down and undo the arm slide bolt.Slacken the needle plate by undoing the
central screw.A combinaticn of rotating the arm and then the needle plate must be used to
bring the needle central and parallel to the groove in the needle plate. Retighten the arm slide
bolt and the central screw.

4.4 K EIEEHE R E

IERFL S FLIA YA 0.170.15mm R BR. (UL 6)

4.4 Check Cup heights

The back cup should have 0.1 to 0.15mm clearance from the eye of the needle (Seeing Fig 6)

— 0.1/0.15mm
@ O | l
WROOTIIY 1

K6

WARERR TR, T heks AN R EIRET, BahdelEe B, 5REEKRE, g
EIEET (KB 7

If the back cup needs adjusting,slacken both grub screws with the allen key,move the cup up
and down as required,and retighten the grub screws. (Seeing Fig 7)




4.6 JERHE A7

T 38 R R 70, D) MR e 5 1 4 B 2-2

/N R it T s A% R A 2-2.

4.6 Regulating the Pressure of the Press Discs (Seeing Fig.2)
To increase the pressure of the press disc, turn the tapped rod No. 2-2 clockwise;
To decrease the pressure of the press disc, turn the tapped rod No. 2-2 counter clockwise.
4.7 FreE T CULE 8)

FHEEEOR, AR EE Y -RHE 3-3, W EHeR: T5C 3-4;

BREEWCN, IR ER IR RHE 3-3, I EH e TR 34

4.7 Adjusting the Stitch Length (Seeing Fig.8)

4.8 ikt (LK 9)
FATFHLEN EARIRET, = IENLE, e BEbLE, e O e, {ENLE B SRR AT

PRAZERET, HALEMMEEER L, AR BV RRIRETEI A .

4.8 Changing the Needle (Seeing Fig9)
Loosen the needle clamp screw, take out the used needle, put in the new needle. With
tweezers, hold the needle with short groove up, place the needle into the needle groove in
the needle bar slot where the needle clamp hold it and push it as far as it will go. Finally, re-

tighten the needle clamp screw.

&9



5. PLESHPRHERR

AP OSEIRPS
S Lﬂ;??i%ﬁﬂ?kﬁaﬁ§§%M%W%h%:
3AEHLAF KA E TR, FaE— T UM
S E, ik A
L KR
AT T %
ol B 2 AR T

3FE B ToH EAETI A OO T PR bR g

4.3z

MR, FB BRI, BEREHERR ERlme . |

Plasis bk el

1 1 T AR B ER AL

B SRS 2. U SE ISR Kb B kB

HLIH A7k KL FEH 20 e o R[50 2 R 2K,

WA BRACEETEE | AnIRE, UK 2 A 43 I 2 T

VAR ALAR TR i, ] o B ik
Wi ERD)  (REMETRER, W ER, SRR,
PLASME i 7 SR )y SR A oo 2 1 B R 0 o 2 TRD o i B2 U BE e 22 o
PROBLEM SUGGESTED ACTION

Qil stops being pumped to

oil sight dome

(1)Try changing to maximum stitch length and run machine.

(2)Check oil leve!-top up if necessary.

(3)Check oil filter by removing machine from base.

Qil leaks from a seal

Before changing seal try the following

(1)Remove pulley/flywheel

(2)Clean and dry seal with tissue.

(3)Replace pulley/flywheel without any oil on seal.

(4)Run machine

f this procedure fails to cure leak,then replace seal with

New seal-see parts list for nummber

Machine feed stops or is

erratic

(1)Clean feedgrips and feedwheel with lightly oil and replace.

(2)Replace feedgrips and retaining frip

Oil leaks from crosshead
shield or stitch length

adjuster sloot

Check return pipe on oil distributor is not blocked.

f so, then oil can oberflow over the top the top of the

Distributor and cause excessive oil splash

Excessive looper play

Check cam ball.Replace if necessary.

Machine is noisy

Check play in carriage eccentric and strap eccentric.Replace

if neccessary




T & it
I E

1L eeoecccsscsncccccsccscsncsncccsacccee 10-12

2 EIFEHUE: sssrsnsisrmnsiasnnosinnassasnsosannas 13-15
3 HIRFARME oo vovessesvessesvesssssssssssesesnses WI017
AENRNE snansospassospuessnsnunonenensnsnnnes G-
5 B HME ov anssvnsninsssesnsivesvessenfftsss e 01-09
6. JAMGHIME sococosscscesscsssscascasceciihosecss 9304
ZIEIIFRAE sovovessesvssscovenssese Bisoseselse 0535
QI sasssssasssssasvosacseTEBscesscolghhesses 27-08

0. HENBULE IR ceovescnsccccccsscsccssscncnnsses 99-30

DRAWINGS
1.0peration Manual *2cesecsscccccscccccscccccsce 10-]12
2.Parts BooK **eesessccccccscssssscssssscssscses 13-15
3.Frame part Components ****secssscccccsccccsccs 1617
4.Needle Bar Part Components *e*eeescecccsccsccee [8-7(
5.Hooked Needle Part Components ®**ecccccccccccce 9100
6.Feeding Part Components **eececccccccccccccccce 7304
7.Knee Lifter Components *eececccccccccccccccccce 25-9f
8.Attachment Part **eseccccscccccscscscscscssscce 27-98

g.TrimmEr Components SeseP eSO RORRRO0OERORRRRROS 29'—30



1. §l5e %84 Frame Components




1. ¥Ml5%E4 Frame Components

Ref.NO | Part. No T2 FR Description 600-C | 600-B | 600-A
1 1-1 e b2 R Thread Tension Nut 1 1 1
2 ]2 e el By Thread Tension Washer 1 1 1
3 1-3 Je 2k 5 Thread Tension Spring 1 1 1
4 1-4 T 24 Thread Tension Spring seat 1 1 1
5 1-5 e £ i Thread Tension Dise 2 2 2
6 1-6 e L hBAT Thread Tension Post 1 1 1
7 17 e L hE R} Thread Tension Nut 1 1 1
8 1-8 %R TE Vent plug 1 1 1
9 1-9 T ez 25T Thread Guide Stud 2 2 1
10 1-10 i 24T BB Y Nut M5 2 2 1
11 1-11 0 %4 [E O type Ring 1 1 1
12 1-12 T 5 24 P The head gasket 1 1 1
13 1-13 4 7€ Rubber plng 2 2 2
14 1-14 HL5% Main Frame 1 1 1
15 1-15 e Washer 2 2 2
16 1-16 7S A [ S R T Screw M10X70 2 7 2
17 1-17 PLFCRT RE H Head Crash Pad 4 4 4
18 1-18 PLFER i 3R 4T Screw M8X25 4 4 4
19 1-19 it £k it Thread Tension Guide 1 1 1

20 1-20 W 0il Window 1 1 1
21 1-21 H2ET Screw M4X10 1 1 1
22 1-22 BRET Screw M5X16 4 4 4
23 1-23 LI 7 075 5 44 ] Seal Ring P14 1 1 1
24 1-24 Tl o P B PR 2 Rubber Pad For Oil Cover 1 1 1
25 1-25 L& Top Cover 1 1 1
26 1-26 T 5 1 5 Oil Cover 1 1 1
27 1-27 BLFE AR a5 4 2 4 P Seal Ring 1 1 1
2R 1-28 GRS Bottom Cover 1 1 1
29 1-29 PLAE IR AR ot BT Screw M5X12 15 15 15
30 1-30 JHCIH WA T % 5 Seal Ring 1 1 1
31 1-31 PLAE G IRET Screw SM9/32X28 1 1 1
32 1-32 ELIR AL Direct Drive Motor 0 1 0
33 1-33 HRET Screw M6X20 0 4 0
34 1-34 #H Washer 0 1 0
35 1-35 mpaviliEEES S S Screw M8X12 0 4 0
36 1-36 HL LA Motor spindle 0 0 1
37 1-37 HLAL Motor 0 0 1
38 1-38 FEATLARAT Screw M5X20 0 0 4
39 1-39 HLE 5 Motor cover 0 0 1
40 1-40 AT Screw M4X10 0 0 4
41 1-41 HRET Screw M5X5 0 0 2




1. §l5e %84 Frame Components

Ref. NO | Part. No T 42 FR Description 600—C 600-B 600-A
42 1-42 FT 2R 8% AR Thread device pressing plate 0 0 1
43 1-43 FT LR AR AL Thread device air cylinder 0 0 1
a4 1-44 BRET Screw M4X16 0 0 4
45 1-45 2 R} Nut M4 0 0 2
46 1-46 e £RMRET 0 0 1
47 1-47 He 2R3 0 0 1
48 1-48 it e Stay thread block 0 0 1
49 1-49 e 2R T3k Stay thread seat 0 0 1
50 1-50 WRET Screw M4X12 0 0 4
51 1-51 i 2 R Eye of porcelain 0 " 2
52 1-52 ik 2k v B e 0 0 1
53 1-53 2k | Sk 0 0 1
54 1-54 WRET Screw M5X12 0 0 2




2. &+ ¥F#344 Needle Bar Components




2.5 #3814 Needle Bar Components

RefNO | Part.No T2 FR Description 600-C | 600-B | 600-A
1 2:1 EHAF R 50 a5 08%] | Screw SM1/8X44 L7 3 3 3
2 2-2 AT AR ET Screw M5X16 1 1 1
3 2-3 B Needle Bar Tension Seat 1 1 1
4 2-4 EFFF R L5 55 Back Plate 1 1 1
5 2-5 P Washer 2 2 2
6 2-6 A Big Connection Rod 1 1 1
7 2-7 LHES Slide Block 1 1 1
8 2-8 PARNEE] Retaining Ring E6 1 1 1
9 2-9 W Slide Block 1 1 1
10 2-10 T R Needle Bar Tension Seat 1 1 1
i 2-11 T BB ET Screw M6X25 2 2 2
12 2-12 B AT (i o SC T Screw M6X6 2 2 2
13 2-13 EAF 0o FE Big Eccentric 1 1 1
14 2-14 HrEEIE Belt Wheel Cover 1 0 0
15 2-15 it Belt Wheel 1 0 0
16 2-16 EEARET Screw M6 X 8 2 0 0
17 2-17 R SHES ) Skeleton Oil Seal 2 2 2
18 2-18 FEHALI GB/T893.1 35 2 2 2
19 2-19 FhhEhE C Main shaft sleeve C 52 2 2
20 2-20 F K Main shaft bearing 4 4 4
21 2-21 H2ET Screw M4 X 4 4 4 4
22 2-22 EhihE B Main shaft sleeve B 2 2 2
23 2-23 2T Screw M5X6 1 1 1
24 2-24 Tk i Loose Thread Seat 1 1 1
25 2-25 Pa 2k pEdBAT Screw M4X10 1 1 1
26 2-26 WALkbh Losse Thread Block 1 1 1
27 2-27 = il Main Shaft 1 1 1
28 2-28 SRS ANER Plunger Nut i 1 1
29 2-29 WL He AR RET Screw M4X8 1 1 1
30 2-30 2 Needle Bar Tension Spring 1 1 1
31 2-31 PLET PRALERET Needle clamp Body 1 1 1
32 2-32 PLEF AR Needle Clamp i 1 1
33 2-33 Pt Needle Bar 1 1 1
34 2-34 T ER AR AR ET Screw M3X4 1 1 1
35 2-35 TS 2R AR P Needle Clamp Screw 4X10 1 1 1
36 2-36 PURZY T Needle Bar Tension Plate 1 1 1§
37 2-37 JEZRUZET Screw 1 1 1
38 2-38 Lo RN The needle bar body 1 1 1
39 2-39 225 Clasp 1 1 1
40 2-40 R ENE Needle Bar Bush(Gront) 1 1 1




2. 8 F-3B814 Needle Bar Components

Ref.NO | Part. No T 2R Description 600-C | 600-B | 600-A
41 2-41 R MRET ScrewM6 X 6 2 2 2
42 2-42 | EHFFEShE Needle Bar Bush(Rear) 1 1 1
43 2-43 Fie Belt Wheel 1 1 1
44 2-44 0 #UpE 0 type ring 2 2 2
45 2-45 FEH Wool felt 1 1 1
46 2-46 Wy 0il absorption 1 1 1
47 2-47 FELATL Ao B Motor shaft pin 0 1 1

Handwheel counterweight
48 2-48 FRACELR block 4 4
49 2-49 BRET ScrewM4 X 20 2




components

3. &4+ Hooked Needle




3. &% 31 Hooked Needle Components

Ref.NO | Part.No | 4K Description 600-C 600-B | 600-A
1 3-1 el Collar 3 3 3
2 3-2 HIE Washer 6 6 6
3 3-8 Y EET Screw M3X8 3 3 3
4 34 MR R Roller Cam Assembly 1 1 1
5 3-5 PR E R AR Ball Arm Assembly 1 1 1
6 3-6 BRET Screw M4X8 1 1 1
7 3T " ERRET Screw M6X12 2 2 2
8 3-8 FHATHRET Screw M6X16 1 1 1
9 3-9 &R Cam Assembly 1 1 1
10 3-10 ST Cam Balance 1 1 1
b 311 T O%E Small Eccentric 1 1 1
12 3-12 | #EHRAOEEIRET Screw M6X8 1 1 1
13 3-13 41 Collar i 1 1
14 3-14 | WRET Screw M4X10 1 1 1
15 e BRET Screw M6X20 4 4 4
16 3-16 [ Washer 4 4 4
17 3-17 | ¥9% 3G il e Looper Frame Bracket 1 1 1
18 3-18 RS ) it AN Loper Frame(Rear) 1 1 1
19 3-19 | #9E2Hh K Bearing HK 0609 2 2 2

20 3-20 | TR OAE dR BT Screw 1/8X44 1L=7 3 3 3
21 8-21 BE i Lo F0 i Back Plate 1 1 1
22 3-22 | HIELIEFF Small Wccentic 1 1 1
23 3-23 | ST ihiamsL ok iRET Serew M5X12 1 1 1
24 3-24 | BENEMH Couple shaft 1 1 1
25 3-25 | EErdieALk Bouble collar 1 1 1
26 3-26 R i A Loppre Rocker Bracket(F) 1 1 1
27 327 FIT R e 3 Washer 1 1 1
28 3-28 A AR Loper Frame Rocker (Front) 1 1 1
29 3-29 | #aEt3E Lopper Frame 1 1 1
30 3-30 HEr Looper 1 1 1
31 3-31 | HEE[ERET Screw M4X8 1 1 1
32 3-32 | HEHT Looper Shaft 1 1 1
33 3-33 | EARRET Screw M3X10 5 5 5
34 3-34 FE AP AR Washer 1 1 1
35 3-35 | EHTIRE Lube Sleeve 1 1 1
36 3-36 | FEWmE Skeleton 0il Seal 1 1 1




4. iER#F Feeding Components

Ref.NO | Part. No | Z1444 %5 Description 600-C | 600-B | 600-A
1 4-1 TR AORET Screw 1/8X44 1=7 4 4 4
2 4-2 BRAET Screw M5X5 2 2 2
3 4-3 IEEHR I R AR Pressure Block 2 2 2
4 44 B sleeving 1 1 1
5 4-5 BEE M Sleeving spring 1 1 1
6 4-6 B PR 1 B R HE Stitch length adjusting tenon 1 1 1
7 4-T7 SRR (o Feeding adjusting eccentric wheel 1 1 1
8 4-8 4 25T Screw M4X10 2 2 2
9 4-9 Ve 4 o Connection Block 1 1 1

10 4-10 418 Collar 1 1 1
11 4-11 | FEEfEsh R igsT Screw M4X14 1 1 1
12 4-12 O RlE &g Seal Ring i 1 1
13 4-13 AR o Fh Eccentric Shaft 1 1 1
14 4-14 BRET Screw M6X12 1 1 1
15 4-15 | 1R Nut M6 4 4 1
16 4-16 | KYiHHRERET Screw. 1 1 1
17 4-17 R AR Connection Block 2 2 2
18 4-18 i BHEFF Connection Rod 1 1 1
19 4-19 IERLEF Pin 1 1 1
20 4-20 | EHIEAT Connecting Rod M6X75 1 1 1
21 4-21 | RVHIZRERREET | Screw M6X20 1 1 1
o 4-22 RHE 4 58 5 Tenon spring 1 1 1
23 4-23 | $4fE Washer 1 1 1
24 4-24 | FHEIERET Screw 1/4x40 1=4 2 2 2
25 4-25 E ZUH4FE Retaining ring 1 1 1
26 4-26 | WL FCHRET Washer 2 2 2
27 4-27 | ERFRATIE R Feeding adjusting slider block 1 1 1
28 4-28 | EKHHE Feeding shaft bush 1 1 1
29 4-29 | iEBHRTERET Screw SM11/64X40 2 2 2
30 4-30 EEHE Back cup 1 1 1
31 4-31 o ik Shaft Assembly 1 1 1
32 4=32 WRET Screw M6X8 2 o 2
33 4-33 s Fixed fulcrum shaft 1 1 1
34 4-34 | IEBHE IR Feeding adjusting slider 1 1 1
35 4-35 ke XA 0oy Clutch washer 1 1 1
36 4-36 | fE3hR Transimission plate 1 1 1
37 4-37 B Pin roller 8 8 8
38 4-38 | Ef¢ Star wheel 2 2 2
39 4-39 TiH Lifting pin 16 16 16




4. iER# Feeding Components

Ref. NO Part. No EAH 44T Description 600-C 600-B | 600-A
40 4-40 GRS spring 16 16 16
41 4-41 WRET Screw M4X12 8 8 8
42 4-42 fEZ) HF R Drive Outer Ring 1 1 I
43 4-43 LTS IFURET Screw M5X8 2 2 2
44 4-44 BRET Screw M5X12 3 3 3
45 4-45 [E] 5 Fixed plate 1 1 1
46 4-46 R SRS Skeleton oil seal 1 1 I




5. E¥#14 Pressing Components




5. BRI #ffF Pressing Components

Ref.NO | Part.No FHA R Description 600-C | 600-B | 600-A
1 5-1 W 1T Tapped Rod 1 1 i
2 5-2 ik Work guide 1 1 1
3 5-3 4l i jHE Guide Connector 1 1 1
4 5-4 BhH Washer 2 2 2
5 5-5 WRET Screw M5X10 2 2 2
6 5-6 R Washer 2 2 2
7 5-7 o R YT IRET Screw M6X50 1 1 1
8 5-8 BRET Screw M5X12 2 2 2
9 5-9 B EETN ExTension Spring 1 1 i

10 5-10 FEAF S 408 B Silde Block 1 1 1
11 5-11 A58 Pressure Lever 1 1 1
12 5-12 #HJE Washer 1 1 1
13 5-13 BRET Screw M6X20 1 1 1
14 5-14 WA Serew M6X6 1 1 1
15 5-15 AL Pin 1 1 1
16 5-16 WEET Screw M6 14 1 1 1
17 5-17 1] Washer 1 1 1
18 5-18 5 42 e Pressure Lever 1 1 1
19 5-19 O HY%% ] Ssal Ring 1 1 1
20 5-20 JERHFAR Press Shaft Block 1 1 1
21 5-21 JEAF S e R ET Screw M8X16 2 2 ;,
22 5-22 T W Base Shaft 1 1 1
23 5-23 HEHE R 5 hRET Screw M8X25 1 1 1
24 5-24 RS R Bass Shaft Table 1 1 1
25 5-25 RS Pull Rod 1 1 1
26 5-26 PR (A Work Guide 1 1 1
27 5-27 PR AL BRET Stopper Disc Arm M6X40 1 1 1
28 5-28 KRR A Big Front Disc Set 1 1 1
29 5-29 PR A7 W R Nut M6 1 1 1
30 5-30 /B IRET Screw 1 1 1
e 58l /N Washer 1 1 1
32 5-32 KA Washer 1 1 1
g 5-33 AN Small Press Cup 1 1 1
34 5-34 A7k Bearing 1 1 1
35 5-35 UNER S Needle Guard Plate 1 1 1
36 5-36 HERL S 4 RET Screw M6X12 1 1 1
37 5-37 Hkl S5 Feed Disc Arm 1 1 1
38 5-38 B Skeleton Oil Seal 1 1 1
39 5-39 HoRl S AL [E RET Screw M6X20 2 2 2
40 5-40 He BT Shaft Disc Arm 1 1 1
41 5-41 AU 2 2 PEMR AT Air cylinder seat screw 0 0 1
42 5-42 i Air cylinder 0 0 1




43 5-43 G A 8ET Screw M8X60
44 5-44 EEL Y S Baffle bracket seat




6. JEIE B4 Driving 0il Components




6. JEIE B Driving 0il Components

Ref.NO | Part.No T2 FR Description 600-C | 600-B | 600-A
1 6-1 TR Oil pump transimmision gear 1 1 1
2 6-2 VIEIRAT Screw SM1/4X40 4 4 1
3 6-3 HETEEN Oil pump body 1 1 1
4 6-4 W peay gy | O PURPmaintansmission | | |

gear
5 6-5 LRI S Mk Ol pircp coter | | |
transmission gear
6 6-6 B Pin 2 2 2
7 6-7 T SRR AR Oil pump base plate 1 1 1
8 6-8 W B S RS T screw 1 1 1
9 6-9 AR i Tubing 1 1 1
10 6-10 T Oil net 1 1 1
11 6-11 7S A [ SR T Screw M6x20 2 2 2
12 6-12 B REAY Oil pump washer 1 1 1
13 6-13 HH I A SR AT screw 1 1 1
14 6-14 N Fi B EE SR R ET Screw M3x20 4 4 4
15 6-15 TH AR W Qil pump injection elbow 1 1 1
16 6-16 LA 4 1 1 1
vr 5 5 LR Main shaft transimission i { i
wheel gear
18 6-18 HE Head 0Oil tank 1 1 1




7. B¥Z#HF Knee Lifter Components




7. B¥EE 4 Knee Lifter Components

Ref.NO | Part. No S5 A e Description 600-C 600-B | 600-A
1 7-1 Ee 1R TEn! Knee Press Plate Cover 1 1 1
2 -2 Bt Knee Press Plate 1 1 1
3 7-3 ERFTEE Bracket 1 1 1
4 7-4 B AFIRET Screw M6X10 1 1 1
5 75 S A EE S Shaped Hook 1 1 1
6 76 ok Chain 1 1 1
i T HJE Washer 2 2 2
8 7-8 R A2 it A 5 R AT Screw  M6X10 1 1 1
9 7-9 a4z it Mounting  Bracker 1 1 1
10 7-10 J 4 Knee Prees Rod Holder ™o 1 1
11 7-11 % A AT Screw 3 3 3
12 =12 HR g il Main Shaft 1 1 1
13 7-13 B Spring 1 1 1
14 7-14 A7 ith AR ET Screw M6X25 1 1 1
15 7-15 BRI K Bearing Bracket 1 1 1
16 7-16 BT URET Screw M8X14 2 2 2
17 7-17 PR Knee Lifter Plate Rod 1 1 1




8. it Attachment Components




8. 4+ Attachment Components

Ref.NO | Part.No T 44 TR Description 600-C | 600-B | 600-A
1 8-1 WS ARF Wrench2.5, 3, 4, 5 4 4 4
2 8-2 15 Thread Stand 1 1 1
3 8-3 WWBRET, B hy Screw M8X50 4 4 4
4 84 F 1 3 Cushion 4 4 4
5 8-5 T A Oiler 1 1 |
6 8-6 PLEF Needle SBX1 19-21 10 10 10
7 8-T7 — iR ] Needle SBX1 19-22 1 1 1




9. B3N BIZR ¥/ Trimmer Components




9. H3hBIZE 4 Trimmer Components

Ref.NO | Part.No FF AR Description 600-C | 600-B | 600-A
1 9-1 BY LR 283 48 Cutter support 0 0 1
2 9-2 LoSh s Nut M8x1 0 0 1
3 9-3 R EY Nut M4 0 0 1
4 94 J ) [ 7 4R Knife fixed support 0 0 1
5 9-5 AL ERAT Shaft position screw 0 0 1
6 9-6 0 4T O type ring 0 0 1
7 9-7 I 5 )1 Fr Fixed knife 0 0 1
8 9-8 BRET Screw M2.5%6 0 0 2
9 9-9 371 F Movable knife 0 0 1
10 9-10 BY T H oy Scissor pressuring shrapnel 0 0 1
11 9-11 BY 2R 28U Cutter air cylinder 0 0 1
12 9-12 AL Y R Air cylinder adjusting value 0 0 1
13 9-13 B4R 3% 8 TR Cutter connecting plate 0 0 1
14 9-14 7S A B Sk AT Screw M4 x8 0 0 )
15 9-15 7S A B e Sk iR ET Screw M5x20 0 0 2




